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1 Adjustable arm rest

2 Adjustable back rest

3 Adjustable seat rest

4 Adjustable height (n/a to article 6101)

5 Adjustable twirl
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Adjustable turn

Retractable foot loop
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SECURING SEAT COVER:
To secure seat cover, place velcroue
tape on the lower back rest and
underneath the seat as illustrated above.

VELCROUE TAPE

Art.no.6281 Seat cover in fabric.
Art.no.6282 Seat cover in water repellent.

Securing additional seat cover
To secure seat cover, place Velcro tape on the lower back rest  
 and underneath the seat as illustrated above. 

Art.no.6281 Seat cover in fabric.
Art.no.6282 Seat cover in water repellent.

Care and maintenance of leather
Most leather qualities have originally received one or another type of surface protection treatment. When 
the furniture is taken in use, grease from hand and neck will be in contact with the leather on a regular 
basis. Without proper cleaning the leather will over a period of time leave grease spots or discoloration’s. 
To avoid this clean with Soft Cleaner on a regular basis, we advise once a month. Use Leather Protection 
Cream or a leather cream with impregnation 2-4 times a year. This will protect against spots, increase 
wear resistance and preserve the leathers softness. By following these instructions you will ensure a long 
and lasting leather quality.

Avoid direct sunlight over a longer period of time.•	
Do not place a heat source within a distance of 20-30 cm.•	
Remove dust or vacuum, use Soft Cleaner once a month.•	

Contact us or an authorized leather producer or  
Furniture Dealer for more cleaning medium or  
for further cleaning details.

Our supplier of cleaning medium is: Leather Master AS - 6220 Straumgjerde - NORWAY - 
Tel +47 70 25 35 50 - Fax +47 70 25 35 58 - www.leathermaster.no - service@leathermaster.no
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NorSap800 (6200) Part list
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Pos. Qua. Description Article number
1 1 NS 800 Column (Art.no.: 6200) DEL-437
1 1 NS 800 Column (Art.no.: 6101) DEL-055
1 1 NS 800 Column (Art.no.: 6170) DEL-497
2 1 NS 800 Foot rest 6211
3 1 NS 800 Seat frame DEL-123
4 1 Seating cushion PUTE-024
5 1 Back rest cushion PUTE-025
7* 1 Back rest folder holder BES04M10X52
8 2 Shell MP160
9 2 Hand wheel RATT-031
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Pos. Qua. Description Article number
1 1 NS 800 Column (Art.no.: 6200) DEL-437
1 1 NS 800 Column (Art.no.: 6101) DEL-055
1 1 NS 800 Column (Art.no.: 6170) DEL-497
2 1 NS 800 Foot rest 6211
3 1 NS 800 Seat frame DEL-123
4 1 Seating cushion PUTE-024
5 1 Back rest cushion PUTE-025
7* 1 Back rest folder holder BES04M10X52
8 2 Shell MP160
9 2 Hand wheel RATT-031
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DEL-123
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Pos. Qua. Article description Article number
1 1 Seat frame NS800 PL.6mm SAP-0530
2 6 Washer Ø55X2 SAP-0009
3 1 Back rest plate NS800 2mm SAP-0577
4 2 Locking bolt M10X50 B413-M10X50
5 2 Friction washer for adj. ring SAP-0146
6 2 Washer for back rest adjustment MP154
7 2 Hand wheel ø60 RATT-028
8 2 Hand wheel Ø40 RATT-010
9 2 Washer B780-M8
10 4 Bolt NYLOC B462-M8
11 2 Lid Ø25 PLA-0701
12 2 Seat wedge MP173
13 4 Unbraco countersunk B420-M5X12
14 2 Nut B755-M8N
15* 2 Nut B460-M8
16 2 Washer M6 B481-M6
17 2 Nut B462-M6
18 1 Seat plate SAP-0585
19 2 Shell for arm rest MP222
20 1 NS800 arm rest left 3846V
21 1 NS800 arm rest right 3846H
22 2 Hand wheel for arm rest adjustment MP179
23 2 Washer B480-M6
24 2 Locking bolt M6X35 B413-M6X35
25 2 Locking bolt M8X40 B413-M8X40
26 2 Washer B480-M8
27* 2 Glide rails for NS800 DEL-125
28* 4 Locking bolt M6X20 B413-M6X20
29* 4 Nut M6 Sel�ock B463-M6
30 1 Support plate right SAP-5210H
31* 1 Support plate left SAP-5210V
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Pos. Qua. Article description Article number
1 1 Seat frame NS800 PL.6mm SAP-0530
2 6 Washer Ø55X2 SAP-0009
3 1 Back rest plate NS800 2mm SAP-0577
4 2 Locking bolt M10X50 B413-M10X50
5 2 Friction washer for adj. ring SAP-0146
6 2 Washer for back rest adjustment MP154
7 2 Hand wheel ø60 RATT-028
8 2 Hand wheel Ø40 RATT-010
9 2 Washer B780-M8
10 4 Bolt NYLOC B462-M8
11 2 Lid Ø25 PLA-0701
12 2 Seat wedge MP173
13 4 Unbraco countersunk B420-M5X12
14 2 Nut B755-M8N
15* 2 Nut B460-M8
16 2 Washer M6 B481-M6
17 2 Nut B462-M6
18 1 Seat plate SAP-0585
19 2 Shell for arm rest MP222
20 1 NS800 arm rest left 3846V
21 1 NS800 arm rest right 3846H
22 2 Hand wheel for arm rest adjustment MP179
23 2 Washer B480-M6
24 2 Locking bolt M6X35 B413-M6X35
25 2 Locking bolt M8X40 B413-M8X40
26 2 Washer B480-M8
27* 2 Glide rails for NS800 DEL-125
28* 4 Locking bolt M6X20 B413-M6X20
29* 4 Nut M6 Sel�ock B463-M6
30 1 Support plate right SAP-5210H
31* 1 Support plate left SAP-5210V
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DEL-437 (for art.no.: 6200)

DEL-055 (for art.no.: 6101)
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Pos. Qua. Description Article Number
1 1 Pedestal SG034
2 1 Plug SG010
3 1 Tube ø80x4 SAP-0403-350LS
4 1 Gas spring GAS-001
5 1 Wedge ring SG026
6 1 Shell MP161
7 1 Locking bolt B313-M10X90
8 1 Hand wheel RATT-028
9 1 Tube L=460mm SAP-0406-460
10 1 Tube sleeve MP122
11 1 Lower tube sleeve MP150
12 1 Spring stopper MP125A
13 2 Guiding plug MP-125B
14 1 Tube sleeve MP122A
15 3 Pop spike POP-002
16 1 Nut for gas spring B361-M10
17 3 Screw B432-5.5X38
18 1 Square top DEL-023
19 3 Pop spike POP-009
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Pos. Qua. Description Article Number
1 1 Pedestal SG034
2 1 Plug SG010
3 1 Tube ø80x4 SAP-0403-350LS
4 1 Gas spring GAS-001
5 1 Wedge ring SG026
6 1 Shell MP161
7 1 Locking bolt B313-M10X90
8 1 Hand wheel RATT-028
9 1 Tube L=460mm SAP-0406-460
10 1 Tube sleeve MP122
11 1 Lower tube sleeve MP150
12 1 Spring stopper MP125A
13 2 Guiding plug MP-125B
14 1 Tube sleeve MP122A
15 3 Pop spike POP-002
16 1 Nut for gas spring B361-M10
17 3 Screw B432-5.5X38
18 1 Square top DEL-023
19 3 Pop spike POP-009
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Pos. Qua. Description Article No.:
1 1 Pedestal for art.no.: 6101 SG034
2 1 Pipe ø80x4 KL=700mm SAP-0403-700
3 1 Square top for art.no.:6101 DEL-306
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Pos. Qua. Description Article No.:
1 1 Pedestal for art.no.: 6101 SG034
2 1 Pipe ø80x4 KL=700mm SAP-0403-700
3 1 Square top for art.no.:6101 DEL-306
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DEL-438 (for art.no.: 6100)

Pos.Nr Ant. Vare Navn Vare Nr. Rev.
1 1 STETT FOR NY NS800/HR/RH SG034 A-02
2 1 RØR ø80x4 MED L-SPOR L=350mm SAP-0403-350LS 0-1
3 1 HR FORING MED KRAVE/STOR/TYNN SPLITTET MP122
4 3 POP 4,8x14,5 AL. TAP/D 612 BS POP-009
5 1 HR FORING UTEN KRAVE NYLON MP122A
6 1 HR KLEMMRING STØPT SG026
7 1 LÅSEBOLT M10X90 EL.FORS. B313-M10X90
8 1 HYLSE MP161 0-1
9 1 RATT SORT ø60 M/BOSS M10 m/Preget SAP LOGO RATT-028 0-1
10 1 RØR RST L=400mm MED 8 HULL SAP-0404-400 0-1
11 1 REGULERINGSRING DEL-003
12 1 RH FIRKANT TOPP SG009 A-1
13 2 VINKELPLATE MED SPOR SAP-0551 0-5
14 2 MELLOMPLATE FOR GLIDESKINNE SAP-0050 0-2
15 2 GLIDESKINNE PVC MP156 0-3
16 4 SEKSK.MASKINSKR. M6X25 B411-M6X25
17 4 MUTTER M6 SELFLOCK m/RILLER  DIN 6923 B463-M6
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Pos.	 Qua.	 Description		  Article Number
1	 1	 Pedestal 			  SG034
2	 1	 Column ø80		  SAP-0403-350LS
3	 1	 Feeding with sleeve		 MP122
4	 3	 Pop 4,8x14,5		  POP-009
5	 1	 Feeding no sleeve		  MP122A
6	 1	 Clampring 		  SG026
7	 1	 Locking Bolt		  B313-M10X90
8	 1	 Shell			   MP161
9	 1	 Hand wheel		  RATT-028
10	 1	 Column w holes		  SAP-0404-400
11	 1	 Adjustment ring		  DEL-003
12	 1	 Square top		  SG009
13	 2	 Angle plate		  SAP-0551
14	 2	 Plate for gliders		  SAP-0050
15	 2	 Gliders PVC		  MP156
16	 4	 Bolts M6X25		  B411-M6X25
17	 4	 Nut M6 Selflock	 	 B463-M6
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DEL-497 (for art.no.: 6170)
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MP125A må kuttes

Pos. Qty. Description Art.no.:
1 1 Pedestal  SAP-1714
2 1 Plug  MP166-K
3 1 Gas spring  GAS-002
4 2 Screw 5,5x38 B432-5.5X38
5 1 Ø80 column SAP-0403-240
6 1 Spring stop MP125A
7 1 Square top SG009
8 1 Nutt for gas spring B361-M10
9 1 Washer M6 B783-M6
10 1 Washer M5 B480-M5
11 1 Screw  B430-4.8x13
12 1 Pop nail 4x9.9 POP-023
13 1 Pop nail  4.8x7 POP-004
14 1 Hand wheel RATT-028
15 1 Ø65 column SAP-0402-290
16 1 Plastic coating  MP122
17 1 Clamp ring SG026
18 1 Locking bolt B313-M10x100
19 1 Shell  MP161
20 3 Pop nail 4.8x14.5 POP-009
21 1 Hand wheel  SAP-0807
22 2 Angle plate SAP-0551
23 2 PVC glide rails  MP156
24 4 Screws  B411-M6x25
25 4 Nut Sel�ock B463-M6
26 1 Lower coating MP150
27 1 Coating  MP122A
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6211

Pos. Qua. Description Article number
1 1 80MM foot rest hinge Del-674
2 1 foot rest front part DEL-086
3 1 Foot rest loop DEL-089
5 2 Washer B481-M10
6 2 Nut B462-M10
7 4 Washer B481-M6
8 2 Screw B411-M6X70
9 2 Nut Nylock B462-M6
10 2 Washer B783-M6
11 1 Shell Ø13mm L=25mm SAP-0576-25
12 1 Hand wheel RATT-018
13 1 Unbraco B415-M8X30
14 2 Washer for hinge MP198
15 2 Locking bolt B413-M10X40

1

2

3

8

10

9

2

9

12

11

13

6
5

14

6

10

14

15

15

7

7

7

7
8

Pos. Qua. Description Article number
1 1 80MM foot rest hinge Del-674
2 1 foot rest front part DEL-086
3 1 Foot rest loop DEL-089
5 2 Washer B481-M10
6 2 Nut B462-M10
7 4 Washer B481-M6
8 2 Screw B411-M6X70
9 2 Nut Nylock B462-M6
10 2 Washer B783-M6
11 1 Shell Ø13mm L=25mm SAP-0576-25
12 1 Hand wheel RATT-018
13 1 Unbraco B415-M8X30
14 2 Washer for hinge MP198
15 2 Locking bolt B413-M10X40
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Mounting holes measurements
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Pos. Qua. Description Article number
1 1 NS 800 Column (Art.no.: 6200) DEL-437
1 1 NS 800 Column (Art.no.: 6101) DEL-055
1 1 NS 800 Column (Art.no.: 6170) DEL-497
2 1 NS 800 Foot rest 6211
3 1 NS 800 Seat frame DEL-123
4 1 Seating cushion PUTE-024
5 1 Back rest cushion PUTE-025
7* 1 Back rest folder holder BES04M10X52
8 2 Shell MP160
9 2 Hand wheel RATT-031

Important
A strong and level foundation is required to secure 
the installation of the base. It may occur that dur-
ing storage or transport that the telescope column 
fastens in the lower position. This can easily be 
adjusted by fastening the lockable arm for swing, lift 
up the release handle at the same time pull up the 
chair.
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Extra equipment

BES0410X52

6211

DEL-023

     R-0022

R-0012

Pute-025

Pute-024

      R-0021

DEL-306

DEL-123


